
 

SOUTHERN INDIANA GAS AND ELECTRIC COMPANY 
 

D/B/A  
 

VECTREN ENERGY DELIVERY OF INDIANA, INC. 
 

 
 

CAUSE NO. 45052 

  
VERIFIED (PUBLIC) DIRECT TESTIMONY 

OF 

DIANE M. FISCHER 

CENTRAL REGIONAL AREA DIRECTOR AND ASSOCIATE VICE PRESIDENT 

 

 

SPONSORING PETITIONER’S EXHIBIT NO. 10,  

ATTACHMENTS DMF-1 THROUGH DMF-3 AND DMF-4 (CONFIDENTIAL) 

THROUGH DMF-7 (CONFIDENTIAL)

mbecerra
Filed



Petitioner’s Exhibit No. 10 (PUBLIC) 

CAUSE NO. 45052  
VECTREN SOUTH – DIANE M. FISCHER - 1 

 

 

VERIFIED DIRECT TESTIMONY 

OF 

DIANE M. FISCHER 

CENTRAL REGIONAL AREA DIRECTOR and ASSOCIATE VICE PRESIDENT  

 

Q. Please state your name, employer and business address. 1 

A. Diane M. Fischer, Black & Veatch Corporation (“Black & Veatch”), 11401 Lamar Ave., 2 
[...]
The EPA outlined six technology-based options considered in the development of the new ELG

rulemaking. Ultimately, the EPA established the same basis for BAT and PSES standards for existing
facilities, and the same basis for NSPS and PSNS standards for new steam electric power plants.

The technology bases for these new ELGs are shown in Table 4-1. The current ELGs for the steam
electric power generating existing sources and their applicability to FBC are shown in Appendix E.

The ELG final rule, as applicable to FBC, establishes separate definitions and categories for FGD

wastewater, which was previously considered a low-volume waste source,

Table 4-1 Technology Basis for the Existing BAT and PSES anj$ew NSPS and PSNS E[Gs

Wet FGD Wastewater

FlyAsh TransportWater

Bottom Ash Transpoft Water

FGMC Wastewater

Gasifi cation Wastewater

Combustion Residual Leachate

The EPA established
could be achieved by

Chemical Precipitation and
Biological Treatment

Dry Handling

Dry Handling/Closed Loop

Dry Handling

Vapor Compression Evaporation

Gravity Settling Impoundment

Evaporation

Dry Handling

Dry Handling/Closed Loop

Dry Handling

Evaporation

Chemical Precipitation

ent the level of treatment that
e new ELG limits aretreatm

incorporated by IDE DES pe dto e facility will need to achieve
these discharge specifi ulre n of the BAT treatment
technologies, but each ess undertake whatever measures or upgrades
may be ne the

The E discharged in FGD wastewater as chemical
nt. M specifically, the technology basis for BAT is a
hydroxide precipitation, sulfide precipitation

by anoxic / anaerobic fixed-film biological
treatment selenium, and nitrates.

Many plants that precipitation followed by a biological treatment system
employ FGD approaches that eliminate the discharge of FGD wastewater
A variety ofapproaches d on plant-specific conditions are used to achieve zero pollutant
discharge at these plants, ng evaporation ponds, complete recycle, and processes that
combine the FGD wastewater with other materials for landfill disposal. Although these
technologies as well as others currently used for achieving zero pollutant discharge may be

available for some plants with FGD wastewater, the EPA determined that they are not available
nationally. For example, evaporation ponds are only available in certain climates, and complete
recycle is only available at plants with appropriate FGD metallurgy.

T

(

MwtisrlxflIriltúF NlilTfñ;Stry¡fñnrXs\rF

the n
ELGs

ech

followed
n
lron

remove

BLACK & VEATCH I Effluent L¡mitation Guidelines 4-2

Cause No. 45052
Attachment DMF-4 (Public)

Page 12 of 80



Vectren Corporation I FGD TREATMENT EVALUATION REPORT

The ELG rule identifies dry handling or closed-loop systems as the BAT for control of pollutants in
bottom ash transport water. More specifically, the first technology basis for BAT is a system in
which bottom ash is collected in a quench water bath and a drag chain conveyor [mechanical drag
system) then pulls the bottom ash out of the water bath on an incline to dewater it. The second

technology basis for BAT is a system in which the bottom ash is transported using the same
processes as a wet-sluicing system, but instead of going to an impoundment, the bottom ash is

sluiced to a remote mechanical drag system. Once there, a drag chain conveyor pulls the bottom
ash out of the water on an incline to dewater it, and the transport [sluice) water is then recycled
back to the bottom ash collection system.

The EPA did not identi$r surface impoundments as BAT for transport water for the
FGD wastewater.same reasons that it did not identifii surface impoundments

4.3 F.B. CULLEY FGD EFFLUENT

FBC currently utilizes a chemical-precipitation ove mercury from the FGD

blowdown. The system uses ferric chloride, and a facilitate settling in the
east ash pond. The FGD blowdown consti according LG rule, are mercury
arsenic, nitrate/nitrite, and selenium. The limits for these co can be found in
Table 4-2 and in Appendix E, Samples collected of October
2015 to August 20L6 were
The maximum value in this
summarized in Table 4-2,

analyzed to the plant
time four FGD

34,900

495

2,740

55

e ofthe c
constituents

of concern.
are

Table 4-2 F.B. Culley FGD Effluent

Mercury (nglt)

Arsenic (ttS/L)

Selenium (Ve/L)

Nitrate/Nitrite as N (mg/L)

ng/L = nanogram per liter
Itg/L= microgram per liter
mg/L = milligram per liter

7BB

LL

23

17

Two methods were reviewed,to ùpgrade FBC to be compliant with future regulations for FGD

wastewater: (1) enhance thè,wastewater treatment system to discharge the effluent or [2) provide

a means to utilize ZLD. Section 5.0 includes an evaluation of acceptable treatment methods,

N¡NFflruilÑ;N ffi ffi

BLACK &VEATCH I Effluent Limitation Guidelines 4-3

Cause No. 45052
Attachment DMF-4 (Public)

Page 13 of 80



Vectren Corporatlon I FGD TREATMENT EVATUATION REPORT

5.0 lnitial Technology Screening
This section summarizes the initial technology assessment for the ELG Program for FBC. This

assessment focuses on an overview of the technologies available for treating FGD wastewater to
comply with ELG regulations. A summary of the initial technology screening is found in the

Technology Matrix in Appendix A.

5.1 WATER REDUCTION OPPORTUNITIES

After reviewing the capabilities of the plant wastewater systems, another consultant

working for the Company, identified mo the existing FGD blowdown
system to reduce wastewater discharge and optimize the of the modifications was to
modulate/reduce the purge flow to the FGD mercury and reclaim more

blowdown back into the system. This would increase of the constituent
levels, particularly chlorides, from 4,800 parts per 13,000 ppm,

This modification is being tested at the plant but recently to be operated. It is
estimated that, if successful, the process FGD blowdown 140 gpm to

approximately 35 gpm. For the purpose of Vectren & Veatch both

decided on a conservative FGD blowdown flow ofthe of 50 gpm

Black & Veatch has identified a opportunities where

the water balance may need to be up to Appendix F, Attachment A)

Boiler Makeup and identical flow rates for both
boiler makeup these flows will need to be

investigated, portion because it is
assumed

Reverse companng the RO reject flow to the
permeate sent to eatch finds that the RO recovery is close to
56 recovery to be closer to 75 percent. The

to be investigated.

that wastewater from the clarifier is

stream is and its quality will need to be investigated'

indicate water effluent recovery is close to
46 the reject design flow rate will need to be investigated.

Unit 3 ng a balance around the Unit 3 floor drains and all
box and, ultimately, the east yard sump indicates almost

243 gpm from or drains. The accuracy of this flow will need to be investigated

or clarified to what flows are going to this Unit 3 floor drain.

wastewater

not
p

Flow

Water
the east

BLACK & VEATCH I lnitialTechnology Screening 5-1

Cause No. 45052
Attachment DMF-4 (Public)

Page 14 of 80



Vectren Corporation I FGD TREATMENT EVATUATION REPORT

5.2 FGD TREATMENT AND DISCHARGE

5.2.L PhysicaUChemical Treatment System Design

The proposed addition to the physical/chemical precipitation treatment system would receive the
FGD blowdown from the existing mercury treatment system. The FGD wastewater would be sent
through reaction tanks and clarifiers to reduce suspended solids and any remaining heavy metals,

including arsenic. Because of the nature of selenium in FGD blowdown, the physical/chemical
process is not capable of reducing selenium to low enough concentrations to meet the ELG

discharge limits. Therefore, a biological process is required downstream of the secondary
physical/chemical treatment system to reduce selenium conc n to the target effluent
concentration listed in Appendix E. Nutrients such as nitrate will also need to be removed
by a biological treatment system if high concentration I the FGD blowdown; these

nutrients cannot typically be converted in a physical/ s.

Figure D-1 in Appendix F, Attachment D, shows a flow for the physical/chemical
pretreatment process. The FGD blowdown ped to a reaction tank
followed by a coagulation tank that would all chemical de and ferric
chloride. The reaction tanks are sized to allow s t reactio time for precipitation
reactions to occur. The coagulation reaction tanks p dto
increase the particle size ofthe inso articles to and unreacted tone to be

removed with traditional from the clarifiers would be

directed to dewatering equipment.

The sludge produced in
presses with additio
the filtrate will be
system in the sulfide
per day ofsludge.

To enhanc
treatment

d. The

co

a

red to
be

disposal using filter
for off-site disposal and

p
physical/chemical treatment

ls to be approximately 4 tons

valves, instrumentation, and controls,
d be located inside a new wastewater

for ELGs, effluent from the physical/chemical
I treatment system. The b

The
The

iolosical treatment
aa=l:'-:.i=¡. ^r:rsystem consists actor [MBR) pretreatment followed by

MBR system of the high concentration of nitrate in the influent. The

MBR utilizes an nitrate into nitrogen gas. The I system further treats
the water with a series o biofilters that contain a specially engine ered blend of microbes
that form an attached a granular activated carbon substrate. A flow diagram ofthe
biological system is included on Figure D-2 in Appendix F, Attachment D,

The MBR equipment consists of membrane blowers, tanks, and pumps. The I equipment
consists of feed tanks and pumps, a nutrient addition system, biofilters, an effluent storage system,

and a waste storage system.

nta

BTACK & VEATCH I lnitialTechnology Screening 5-2

Cause No. 45052
Attachment DMF-4 (Public)

Page 15 of 80



Vectren Corporation I FGD TREATMENT EVALUATION REPORT

Considering the design water quality and flow rate, two stages of biofilters will be required,
Wastewater flows downward through the first stage of biofilters to a second stage feed tank by
gravity. Wastewater from the tank is pumped to the second stage of biofilters for additional
treatment and collected in an effluent tank that discharges to a sedimentation pond. Water that
discharges from the sedimentation pond must meet the new ELG discharge limits as described in

Appendix E.

As the wastewater passes through the biofilters, nitrate and nitrite are first reduced to nitrogen gas

(denitrification) followed by selenium reduction. A nutrient [carbon source) is fed to the inlet of
the biofilters for the microorganisms to control the oxidation-reduction potential within the

bioreactor within a range that is ideal for selenium reduction.

Entrained solids and gasses need to be removed with a backwash process every 2 to 6 weeks' To

backwash, treated effluent is used as a counterflow wash to remove entrained solids and gases from

the biofilter substrate. Backwash wastewater is allowed to degas and is recycled to the inlet of the

secondary pretreatment system where the solids are settled in the clarifier and dewatered with the

pretreatment sludge, Waste testing of existing installations has shown that the solids produced can

Le disposed of as nonhazardous waste.

The biological treatment system is sized according to the hydraulic retention time in the reactors'

Water quality can significantly impact the reactor size and hydraulic retention time, especially for
constituents such as nitrates and selenium.

The estimated equipment footprint for the FGD treatment and discharge system is detailed in the

Sensitivity Analysis Matrix in Appendix B.

Biological treatment has been proven effective in treating FGD wastewater to low levels as required
bV ELG regulations. GE currently has five operating power plant FGD installations in the United

Siates usiñg the f process, The estimated time frame to design, procure, and install the
physical/chemical and biological treatment system is less than 2 years. It is recommended that the

FGD wastewater at FBC be tested prior to system design with a 6 month pilot test. Pilot testing is

typically required for system suppliers to provide effluent guarantees.

5.2.2 PhysicaUChemicalTreatment System Operation Strategies and Constraints

For optimal treatment capability, the flow, temperature, and constituent concentrations should

remain fairly constant or in a steady state, Upsetting the biomass in the reactors will result in
reduced treatment capabilities. The following should be considered:

Each biological treatment system will include equipment with holding tanks for flow
equalization and recirculation during low flow situations. Larger upfront holding tanks may

be warranted for FBC because ofthe anticipated low capacity factors (10 to 60 percent).

High levels of influent dissolved solids [chlorides) reduce the rate of reaction. Increasing

the FGD blowdown flow rate freduced chloride cycles of concentration) will benefit the

biological reactors, This is slightly counterintuitive because the FGD blowdown is currently
being retrofitted to reduce flow and increase concentrations. Once the final FGD blowdown
flow rate is optimized, an updated water quality sample would be required to confirm if the

physical/chemical and biological treatment system is sized accordingly.

BLACK & VEATCH I lnitial Technology Screening 5-3

Cause No. 45052
Attachment DMF-4 (Public)

Page 16 of 80



Vectren Corporatlon I FGD TREATMENT EVALUATION REPORT

Near complete denitrification is necessary to achieve selenium reduction. Denitrification is

dependent on consistent chemical oxygen demand (C0D) and temperature. A consistent COD

source [nutrient food) and warm temperature is necessary for the biological process to work. The

anaerobic process ensures a suitable temperature for denitrification, but during low flow scenarios,

it will be necessary to recirculate the wastewater within the system and continuously feed the
nutrient for biomass stabilization. The nutrient feed operation and wastewater flow would need to

continue during outages and off-line scenarios.

The following are advantages of the physical/chemical treatment system:

Proven commercial process for FGD wastewater

Reduced solids discharge.

Low energy consumption.

The following are disadvantages of the physical/

Operation of biological treatment
costs.

requires specific and high O&M

Limited flexibility for changing FGD

Varying feed flow and q the of the treatment

5.3 ZERO LIQUID DISCHARGE

5.3.1 Spray Dryer

Spray dryers or dry industry utilizing hydrated
lime for sulfur use the reagent in slipstream is a

fairly new concept the stream is not and has been proven in the

industry nt alternative provides a reliable, proven
a second under way) where this has been

used e this technology for treating FGD

luntary program to push the required

The spray requirements and produces no wastewater. In

addition, will allow for an extension to meet the new ELG

regulations.

Figure D-3 in
process. The

Appendix D, shows a simplified flow diagram for the spray dryer
be pumped to a new wastewater tank that would buffer the

treatment system against variations in
would be pumped into the spray dryer

wastewater flow. Wastewater from the wastewater tank

The spray dryer will utilize rotary atomizers or dual fluid nozzles to distribute the wastewater into
the dryer. The wastewater is evaporated utilizing a hot flue gas slipstream extracted upstream of
the Unit 3 air heater to produce a humidified gas stream, The flue gas exits the spray dryer through
the cone bottom and recombines with the main flue stream upstream of the existing baghouse.

Typicall¡ the dried solids would be collected in the existing baghouse; this will increase the

concentration of chlorides and other contaminants in the fly ash, potentially causing it to no longer

3

FGD

aZLD

itwould
back until

BTACK & VEATCH I lnitial Technology Screening 5-4

Cause No. 45052
Attachment DMF-4 (Public)

Page 17 of 80



Vectren Corporatlon I FGD TREATMENT EVALUATION REPORT